



CUSTOMER: "METALCA,ZHEK" S.R.L.  
 INVOICE NO: 202310036  
 INVOICE DATE: 28.04.2023  
 DIMENSIONS, mm:  
 TYPE OF PRODUCT, DESCRIPTION: HOT ROLLED STEEL SHEET/PLATE

**TEST CERTIFICATE**  
 EN 10204 : 2004 TYPE 2.2



EMG S.p.A. Via Sesto San Giovanni 30  
 00144 Roma, Italy

DATE: 7.02.2023  
 REPORT NO: 6.L15

HEAT NO	AMOUNT (KG)	Grade	DIMENSION (MM)	P.S. or P.P.	TENSILE TEST				HARD. TEST VAL	HARD.NESS (HV0.05)	IMPACT TEST, FOUR POSITION			HIGH TEMP. °C	CHEMICAL COMPOSITION, LADE ANALYSIS				
					SAME POS. STRENGTH	YIELD STRENGTH	TENSILE N	% EL			1	2	3		4	C	MN	P	S
22306287		S235JR	10x1500x6000		342	414	33.4	OK						0.050	0.590	0.014	0.018	0.017	0.000

WE (SUPPLIER) HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE BY THE BASIC OXIGEN PROCESS AND TESTED IN ACCORDANCE WITH THE RULES OF DIN EN 10204-2015 AND STATED GRADES BY MANUFACTURER.

NOTE: T: Top, M: Middle, E: End, L: Longitudinal, P.S.: Piece of Steel, P.P.: Piece of Plate

